ONE YEAR LIMITED WARRANTY ,
Forone (1) yeat from date of purchase by the first consumer for re5idenual use thiny (30) days.commer- -
cial use), NOMA Outdoor Products Incorporated warrarits tha\&t it will replace free of charge, including fa-
. bor, any original part of any NOMA Qutdoor Products lncorporated product found to be defective by any

authotized Service Dealer or the faclor\/, except the battery whxch is' warranted for ninety {90} days from
date:of purchase.

This warranty does not cover engme transm|s- ion, transaxle or dlﬂerenttal (these ltems are covered by -
{heir-manufacturer's own warranty).-This warranty s 1ot cover parts that have failed dueto normal
wearor pane-that have failed subject to misuse or Transp rta‘non of the unit or part to and from
an authorized Service Dealer or factofy »s the résponsibility

A step by step explanation as t

-z partbacomes-defe >
dress of the duthorized Serwceh Dealerine

of merchamablmy and m_
. Liab(My for incidental or ¢6

ranty lasts, s0 ‘the above hmnatron a 3
onsaquemlal damag S, sot




OPERATIONAL

PRE CA UTIONS

THESE INSTRUCTIONS ARE FOR YOUR PROTECTION’ PLEASE READ THEM CAREFULLY A‘J

TRAINING

4, .. Read ihe owner's manuai carefully. Be lhoroughly famitiar
with the controls and the proper use of the snowthrower.
Know how to stop the snow thrower and disengage the
controls quickly. .

2. Never allow children or young teenagers to operate the .
snow thrower and keep them away while it Is operating.
Never allow adults to operate the snow thrower without
proper instruction, Do not carry passengers.

3. Keep the area of operation clear of all persons particularly
small children, and pets.

4. " Exercise caution to avoid sitpping or falling, especially
when operating in reverse.

PREPARATION

4, Thoroughly Inspect the area where the snowthrower Is to be
used and remove all doormats, sleds, boards, wires, and
other foreigin’ objects,

Disengage ail clutches and shill into neutral before siarting

winter outer garments. Wear footwear that wilf Improve
lootlng on slippery surfaces.

Handle fuel with care; it I3 highly fiammable.
(a) Usean npproved'luel contalnet.

(b) Never remove fuel tank cap or add fuel to a running-.
engine or hat engine,

(e) Fill fuei tank outdoors with extreme care. Never fill luel

k Indoors.

lace fuel tank cap securely and wipe up

ied fuel.

et store fuel or snow thrower with fuel in the
tahk inside of a buliding where fumes may reach
an open flame or spark. -,

) ‘Check fuel supply before each use, allowing
space for expansion as ‘the heat of the engine
{motor)’and/or sun.can cause fuel to expand.

Use extension cords and receptacies as specified by the

2
Q the engine (motor).
W Do not-operate the snow thrower without wearing adequale

tors or electric starting, motors.:

N Ad]ust the snow thrower helghl to clear’ gravsl o crushed
rock surface:

“iNever atlempl lo make any adjustmenls whlle the engine
(motor)is running (excep! when speclflcally recommendad
by manufacturer) .

fper tures before startlng to clear snow. - . R

Always wear safety glasses or eye shields durlng operation
~or-whilée performing and adjustment or repair to protect

' thrower. -
FON. - 3
1.0 Do not: pul hands or facl near ‘of uhder rmallng par(s Keep‘
“cleat of the; discharge openlng at-all times, -

lee exireme cautlon when operallng on or crossing
I'drives, walks, or roads Stay alen for hidden hazards
~ar-traffic. y

o striking @ *brelgn ob]ect, stop lhe engine (molor), re-

nove the wire from the spark plug, disconnect she cord on ..
tric ‘motors, theroughly inspect the snow thrower. for
y, damage, and repair the damage’ be‘lore restarlmg and,
ating the snow thrower; . :

a. warnl of: trouble

10

manufacturer for all snow throwers with- electrlc drive mo-

Lel’ ngine(molor) andsnowthroweradjustlo outdoorlem-‘ ]

" eves from foreign ob]ects lhat may be lhrown from lhe, e

; S 8. ‘Maintain: of replacs salely and lnstrucllon Iabels, as neces- :

: now thrower should. stnrt to vibrate abnormally, slop S ,‘ 2
gheenglne(molor) and check immed|ately for the dause. Vl- o K

5. Stop the englne (motor) whenevar you leave the operating -
position, before unclogging the auger/impeller housing or
discharge gulde, and when making any repairs, adjust-
ments, or inspections.

6. When cieaning, repalring, or inspecting, make certain the
auger/impeller and all moving parts have stopped. Discon-
nect the spark plug wire and keep the wire away from the
plug to prevent accidental starting.

7. Take all possible precautions when leaving the snow
thrower unattended. Disengage the augerimpeller, shifi ot
neutral; stop engine, and remove key.

8. Do not run the engine indoors, except when starting the en-
glne and for transporting the snow thrower in or out of the
building: Open the outside doors; eéxhaust fumes are dan-
gerous (contalning CARBON MONOXIDE, an ODORLESS
and DEADLY GAS). :

‘8., Do.not clear show across the face of slopes. Exercise cau-

tion.when changing dlrection on siopes, Do not attempt to-
clear steep siopes. -

. Never operate the snow thrower without proper guards, -
plates or other salety protective devices In place.
11, Never operate the snow thrower near glass enclosures, au-

tomoblles, window wells, drop-offs, and the like without
propet adjustment of the snow discharge angle. Keep chii
- dren and pets away.

12." Do not averlead ihe machine capacity by allempllng to
clear snow at too fast a rate,

13. Never operate the snow thrower at high transpon speeds

on slippery surfaces. Look behind.and use care when back-

ing.
14. Never dlracl ‘discharge at bystanders or allow anyone in
front of the snow thrower. *—.

15. Disengage power to the auger/lmpeller when snow lhrewer 2

is lranoporled ornotinuse,

16, Use. only altachments and accessories approved by lhe
manufacturer of the snow lhrower (such as tire chalns
1rlc stast kits, ete).

17. Never operalo the snow thrower without good visibility.or
‘light. Always be sure of your lootlng, and keep a llrm hold
on lhe handlos. Walk; never run.

WARNING

Thls snow thrower is for use on sldewalks, drlveways, and
- ather ground level surfaces. CAUTION should be exercised -
while:usingon stesp sloping sutfaces. DO NOT USE SNOW
THROWER ON.SURFACES ABOVE GROUND.LEVEL such as |
roofs:of rasldences, garages, porches or other such. slruc-'
- tures;or bulldlng,s .

MAINTENANCE AND STORAGE

¢ A v.,Check shear bolls and other boits at, frequent ln!ervals for - ‘

" “proper fightness to-be sure lhe snow thrower. ls ln safe .
worklng oondillon. ¢ :

2. ,Never store the snow thrower wllh fuel ih the: luel tahk ln- :
~“side & bullding where ignition sources are present such as .
" hot water and space:heaters, clothes dryers, and the like,
Allow the engine 10000l belore storing in any enclosure,

3. Always refer 10 ‘owner's manual instructions for Important
detalls if the snow. lhrower ls to be slorad for an extended.
. ‘period.

sary.

.Run the srlow lhrower a faw mlnules aher throwlng s
. ,'prevent freeze- up of lhe aug 0




OWNER 'S INFORMATION

Record the followmg information about your unit so'that yourwlll be able to provrde ftin case of loss of theft, -

MODEL NUMBER: DDDD DDDD (Enter eomp!otc & diglt number from mode! plate on unn) ‘

h ch A D\ oAt A ok wh ko

:»_—f\:—‘-wa‘mm—‘mr\;wmm‘mrvmmx\;.\;;;_._... ‘
' .

PURCHASE DATE: —= / v / —— CODENOC:: SERIALNO.:
DEALER'S NAME AND ADDRESS:
CITY: STATE: - TELEPHONE:

CONTENTS OF SHIPPING CARTON

. .42 inch Snow Thrower Attachment {some of the follow-
zng parts wili not be used: Use parts as mstructed in assem-
bly instruction).

1. -Owner's Manual
Discharge Chute
Lift Handle
Chute Crank
Chute Crank Support -
Chute Control Rod (fower)’
V-Belt, 52-3/8 Inches
V-Belt, 80 liches
V-Belt, 51 Inches

V-Belt, 80 inches .

Hitch Assembly

Rear Hanger Braces
- ‘Right Front Hanger

Left Front Hanger.

Large Bag of Assembly Parts Contamlng:
- Hand Grip.

- Chute Crank Decal

. Spacer. Axle Pivot, 1Inch

Inch Spiral Pin

—
.

P T RS R I Y

Vel

No. 10 Locknuts.

‘7/16'x-1: Irich Hex Head Screws
7/16 Inch Split Lockwashers

7/16 inch Hex Nuts :

3/8% 1 ineh Hex Head Screws

- 3/8 Inch Locknuts

1/2x 2:1/2 Inoxh Hex Head Screws
-4/2 Inch Hex Jam Nuts

1/2 tnch Hex Nuts .

5/16 x 3-1/2 Inch Hex Head Screw
5/16:x 7/8 Inch Hex Head Screws
5/16 Inch Locknuts -

- 5/16 Inch.Hex Nuts ' :

1/4% 3/4 Inch Hex Head Screws
174 x 172 Inch HexX Head Screws
1/4:inch Flatwasher

1/4 Inch Locknuts .+

-Spacer, Chute Crank Support
Spacers; Chute Crank Brackat
Large Bag of Assembly Pans Oomammg: .

D e P B

I N DT SR T

", 2. .Spacers

1 .3/8x 3:3/4° Inch Hex Head Screws
:3/8 Inch:Locknut :

- Sma]l Bags. of Muffler Pans’ Comamlng
t Defiectors

g s : :
: chh Hex Head, Self- Tap Screws
‘4. 5/18 Inch Locknuts " ..

4 Spacers; 3/16-nch: L X 3
e Bag of Shear Bolt Replacement Pans (not used in
agsembly) Comammg

2. . 5/18 x 1-3/4 inch Shear Bolts -
v -_ 5/16 inch"Locknuts :

1
2

_A-A_A—AMNNM

o v G

HOW TO MEASURE SCREW SIZE
(65/18 x 1% INCH)

¢ LENGTH

I

DIAMETER

5

. TOOLS REQUIRED FOR ASSEMBLY

- 3/8 inch Wrench (or adjustable wrench)

- 7/16 inch Wrenchés (or adjustable wrenches)
1/2 inch Wrenches (or adjustable wrenches)
9/16 inch Wrenches {(or adjustable wrenches)
5/8 inch Wrenches {or adjustable wrenches)
3/4 inch Wrenches (or adjustable wrenches)
7/8 inch Wrench (or adjustable wrench)

Pair Vice Grip.Pliers or “C" Clamp

Hammer -

Tape Measure or Rufer (at |eas: 6 inches long)

.A. DANGER aH

This show’ thrower attachment can be dengerous if care-

'} lessly used

'_ | Read Ownevs Manual; thoroughly betore operallng snowk
) lhrower

Always. wear safely glasses or eye, sh!elds while assemblmg

or oparatlng show thrower."

The rotor (just below dlscharga chule) moves at a very high .
speed and wiil sever fingers or hands it they: come ln con- -
tact with ro!or while the engine is running.

| Kaep hands, feel, loose ctolhlng and hait away | lrom auger,- '

discharge chute or ahy moving part'on the snow thrower

-.and u'actor/rlder

1°DO NOT allow chlldren or young leenagers to opera!e orbe
near snow thrower. while it is operating. o3 :




ASSEMBLY ___

*This Snow Thrower Attachment with all necessary parts and
hardware.are packed in one carton. Figure 1:shows unit com--
pietely assembled on unit. NOTE: Due to the welght and

~ sizo of this attachment, assembly wlil be easier with the .

help of a sacond person.

Left and tight hand on the diréctions on these instruc-
tions refer to the unit when sitting in the operator’s seat.
Open hardware package and lay out parts in sized groups.
Lay out contents-of shipping carton to identity paris. )

| Figure 1

‘ PHEPARE TRACTOR/R!D!NG MOWER
1. Remqv‘e mower deck (see Mower Deck Removal sec-

tioh in Tr&gtor/Riding Mower Operator's Manuai).
HITCH ASSEMBLY :
1. Remove hitch - assembly (long square tubes) from carton

and'layr on work surface with large pulley up. NOTE: For refer-
ence positioning, square-lift tubes extend undar front axle of
tractor/rider., :

2. lf your tracter/rider is equipped: with anything other than

" a 45/46 inch’ mower deck you will need to change the.drive
elt-around the large pultey. Sse chart below. P

V-BELT NO. DECK SIZE
57800 - - 39.-40- 42- 43
50031 | 4546

To r‘epiéé'e hitch drive bélt’,'s‘ee, paragraph in Maintenance
“Section Qf this manual, page 11, - . 1

- 3.: Remove hardware attaching lift tubes 16 hiteh assembly
-and: réar mounting. bolts and spacer, save hardware for pos-

i wsible use'in-assembly. See Figure 2. ’

L MOUNTING ~:
I

. =3

" "RIGHT REAR e
HANGER' - “/LEFT'REAR
[ Y HANGER .

SPAcER.

- LOCKNUT

N T 3BINCH
 Fioure + IR T g
. T T HANGER ¢ LARGE -
‘ Fichich ™ 3, PULLEY
3/ X 1.INCH bas
SCREW .~ y B Y A
N " ie : " ’or- -...\}l r
172 X-2/1/25 isfl ]

* ware allowing:hanger to pivot.Repeat opposite side. -

i } INCH |-

4 Rémove Iocknuté and self tapping screws holding left
rear hanger brackets to hitch. NOTE: The clutch pedal return

~spring is hooked over lop rear screw on left side. Use caution

when removing. See Figure 3.

Raise rear hanger bracket and reinstal| in the highest position
using same screws removed, NOTE: Long screw is installed
in top hole and spring needs to be reassembled. Reinstall
locknuts.

, GLUTCH PEDAL

0

3

SPRING et

Ny~
55T

5. Repeat procedure for right rear hanger bracket.

NOTE: After snow throwsr attachment has been attached to
tractor/rider, check the belt position batween engine pulley
and hitch pulley. Belt must be.level. If balt is not level, it may
be necessary 1o change rear hanger bracket mounting posi-
tion. i i

6. Attach front hanger to squars lift tubes. Use second hole
from bottom. With bends going to the outside and top hole off-
sets to the front as shown in Figure 4. Apply lubricating grease
to a 1/2 x 2-1/2 inch hex head screw from hardware package.
Insert through lift arm and lift tube, from outside as shown. Se-
cure with 1/2 inch hex nut. NOTE: Tighten hex nut snug only,
loose enough to allow pivoting of hanger and lift tube. Install a

. 1/2 inch jam nut (thinner than regular nut) onto screw and

tighten-against hex nut. Repeat fpr opposite side. -

~~FRONT
* 'HANGER
- Sosss ol __\% 5

INCHNUT. 12INcH Ry
ST LAMNT

7. Attachfhit(}h side frama 1o the inside surface of the front
‘hanger using 3/8-x 1 inch hex screw and 3/8'inch locknuts, ;-

Place in, upper hole.of upper thtee hole pattern. Snug hard-




®6

8578

oo

ASSEMBLY e

8.. Remove hair pin‘cotter from clutch pedal rod and rein-

}stall in far right hole. Extend clutch rod to the left from shipping

position to operational position wth the washers between the

" hitch side frame and hairpin cotter, Raise clutch pedal rod un-

til center hole aligns with clutch arm. Drive a 1/4 x 1 inch roll
pin through hole in clutch arm and clutch pedal rod. See Fig-
ure 5. NOTE: Clulch arm should be against side of hitch as-
sembly and extra hole in clutch pedal rod should be visible
outsxde of clutch arm.

[ HAIRPIN
COTYER . 14 X 1INCH

SPIRAL PIN

CLUTCI;Q — \CL“TCH

ARM PEDAL

9. Assemble idler pulley.to venical hole located near center
of right hand Jift tube. See Figure 8. Place 3/8 x 3-3/4 inch hex
-head screw down through the idler pulley {(with off set hub
down) through the belt guide and two 3/8 x-9/16 x 1 inch spac-
efs. Instalith rough lift tube and snug to hold position,

,3/9 X 3-3/4 INCH LONG BELT

SCREW

BELT
RETAINER

/8 INCH LOCKNUT .

GRILLE PIVOT
BRACKET (LEFT)

S FHAME
\\f‘.%
S
S
N

FRONT AXLE ) .

—FRONT HANGEA
MOUNTING HOLE

4, Attach front hangsr (inside main frame) to holes in front
side frame with two 7/16 x 1 inch screws, two split
lockwashers and two 7/16 iocknuts as shown. Snug to hold
position. See Figure 9.

3/8 X 1-1/4 INCH

SCREW 7/16 INCH SPLIT

_ _LOCKWASHER /18 INCH

v
3/8 INCH -~ .
- LOC NUT :

'ATTACH HITCH ASSEMBLY TO TRAC-

s TOR/R!DING MOWER

s 1 install a 5/16 X 3- 1/2 !nch hex head bolt through vacant
_-holein frame-undér hood mounting bracket at front lsft side of -
- frame,from inside out, See Figure 7. Assemble spacer tube
and 5/18"inch flanged nut. Tighten securely. NOTE: Chute °
‘crank support wilibe mounted atthis location later. '

2. Turn front:wheels to the extreme right turn posmon
Slide assembly under left side of rider (iift tubes extending out

between front wheels as shown in:Figure 8). NOTE: On some -

models the front lire may be need zo be ptaced on a block or
lifted over hncn . R )

3. Raise’hitch assembly placmg ag2xa b1ock under center

near balance pomt Thls will assistin holdmg h!tch up foras- .
: sembly to: umt G i ‘ i

griooe o

8. A’ttach rear hanger with 3/8 ingh X 1-1/4‘inch hex head

_-screw and 3/8 inch locknut: (shipped.installed in rear hanger).

Attach 1o Tunning.board through hole indicated in. Figure 10:

~NOTE: This hole may be located undsr footrest pad-on some

models. Raise iootrest pador cut hole lhrough pad dependong
on modei 4

‘_ REAR HANGER
' MOUNTING HOLE




- ID:9014268578

JUL 10795 10:43

ASSEMBLY

v

8. Tigh‘ren all foUr {4) hitch to frame tasteners securely.

7. Place hitch assembly drive belt (large pulley} onto en-

- gine puley. Sée Figure 11. NOTE: Be sure that idler pulley is

against the outside adge of V-belt and engine pulley belt
guides are located within 1/16 inch of engine pulley.

HITCH DRIVE PULLEY

ENGINE DRIVE PULLEY

{DLER ‘

SPRING LOADED
IDLER

SNOW THROWER
PULLEY

HITCH LOWER
PULLEY

STATIONARY IDLER

8. Attach smafl hole end of rear hanger brace 1o hole inthe
side of the frame just ahead of rear axle. Using 5/16 x 3/4
inch hex head screw and 5/16 hex locknut snug to hold posi-
tion. Attach other endto rear hanger using 3/8 x 1 inch self-
; tapping screws, Tighten fasteners securely, Repeat for oppo-

. site side, See Figure 12,

; o~ ~~"REAR HANGER
53X 1 INCHSELF Tap | DTACE
. SCREW

NOTE: If your tractoririder Is equipped with the optional

- sleeve type implement hitch, attach brace to main frame with
existing 5/16x 1-1/4.inch hex head screw and 5/16 inch hex
locknut. :

9. Remove screw and locknut.from lowar end of lift
handle:- Place over end of lift.crank (right side. of .unit). Align
holes ‘and relnstall hardware. Tighten securely. See Figure

LIFT HANDLE

_ 114 INCH
"LOCKNUT

114X 1:3/8 INCH
: SCREW

ASSEMBLE SNOW THROWER ATTACH-
MENT TO HITCH ASSEMBLY

1. Attach snow thrower to front set of holes in the lift tubes
with four (4) 3/8 x 2 inch hex head screws and four (4) 3/8 inch
focknuts (shipped installed to lift tubes). See Figure 14.

3/8 X 2 INCH SCREW

SNOW THROWER .
ATTACHMENT

2. Install fong belt from lowsr pulley of hitch assembly, through
lift tube idler pulley. Around large pulley on rear of snow
thrower attachment, and around spring lcaded idler. See Fig-
ure 11. NOTE: Idler pulley must-be.on outside of V-belt.
Tighten lift tube idler mounting screw ensuring the belt guide is
on the inside of the belt angled slightly toward the front left
whesl. NOTE: Chack tension on spring loaded idler. It spring
extension overthe coils measures lessthan 4 inches, remount
stationary end of spring to the next spring mounting hote. See
Figure 15. : )

| Figure 15

GEAR BOX
MOUNTING BRACKET

. - IDLER
ARM PULLEY

IDLER -

- 3. Apply grease to mouth of the flange (Figure 18) around
opening in top of snowthrower attachment. 5

4, Place discharge chute onto-attachment; locking tab (lo-
caled at rear) over flange, securing front edges with the two
chute ¢lips (shipped instalied with one fastener) with a total of
four (4) 1/4 X 1/2 inch hex head screws and four (4} 1/4 inch
lockruts. See Figure 16, - :

5. ‘Aftach lower chute control rod (with sprocket attached)
to bracket extending from ieft rear side of the lower discharge
‘chute with two 174 x 1 Inch hex head screws and thres spacers -
and two 1/4 inch focknuts, Assemble one spacer between -
lower chite rod and moeunting bracket in front hole and two .=
“spacers inrear hole: Engage sprocket fully.into holes-on dis- -~ .~
chargé chute and tighten screws. See Figure 17.

No.009. P.06



A -

JUL 10795 10045 No.009 P07

—

ASSEMBLY

SCREW:

: DISCHARGE
" CHUTE
174X 172 INCH

i
DISCHARGE CHUTE SPACERS

) ! 15" LOWER CHUTE
g SR GONTROL AOD

6. Attach chute crank support to long bolt previously in-
stalled at front left frame, with a 5/16 inch. free running nut.
Snug support and tighten second nut against first to lock in
position. See Figure 18.

| Figure 18

“U" BOLT

818 INCH NUY

/y CHUYE CRANK SUPFORT | -

7. ‘Place the small "U" bolt inta the lower sét of holes fram
the outside in. Install.-spring, flatwasher and start a No. 10
locknut on each end-of "U*" bolt. NOTE: After assembly is
completed "U" bolt may be move to the higher location depen-
dent on operator's comfort,

8. Place curved end of chute crank up through “U" bolt on
outside of crank support, until "U" boli is focated in notch of
chute crank. Tighten snough to hold crank snug. See Figure
19,

s

CHUTE CRANK DECAL s 5>

iy R
58 L /
1/4x1mcuscasw\

6 L o\
‘!IQ“NGH LOCKNUT ~ CP_!F)'{E‘ BANK

‘9. Attach clavis (lower) end of chute crark to pivot block on
lower chuté control rod with 2.1/4 X 1 inch hex head screw and

" 1/4 inch locknut (shipped. installed in pivot block). NOTE:

Tighten snug only, clevis must move freely on pivot block. .
"10. Place hand grip on chute crank. -

11, Place chute ¢rank rotation decal in a visible losation on
left rear.of mowar hood or dash atea. -

12. - your tractor is equipped with a muffler-which exhaust
forward into the snow:thrower, ‘an exhaust deflector is in-

cluded. Attach'to the end of mulffler. using "U" bolt, spacer and

two 5/18 inch’locknuts. Turn deflector so that exhaust will be
deflected away from drive belt and gear.box. Tighten. se-
curely. i 3




1D:9014268578

JuL 107

053 No.009 P.13

REPAIR PARTS

42" SNOW THROWER ATTACHMENT MODEL 5705-0600

|INTER CHANGEAB LE WITH

OPPOSITE SIDE:

17

Ret. am 41
Page 14

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. Use of
service/replacement pans other than original equipment
parts may void your warranty.

Pluo 16

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPASR PARTS:-

RS The PART NUMBER: 2.The PART NAME; 3. QUANTITY DESIRED; 4. The MODEL NUMBER (As shown on Mode{ Plate)

SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE..
: YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND (LH) AS YOU STAND. BEHIND IT.
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.
All rep!acemem parts will be supplied in current production colors orin a neutral color. -

A handling fee is applicable to small parts orders.

Key i Key gl 2
No. | Part No. Description No, | Part No. Dascnpuon o
1 50947 Screw, Hex Head Tap, 3/8-18 x 1-3/4 In. :
2 48148 Screw, Hex Wa Md, Tap 3/8-16 x 1 In.- 17 50774 Spacer. Axle Pwot
3 56891 | Hanger, Rear . 18 40124 | U-Bolt
4 180124 Screw, Hex Hd, 1/8-16 x 1-1/4 In. 19 |52232-853| Brace
= 1499 |*Locknut, 3/8-16 Thd. 20 21882 Spacer
6 | 120229 ‘| Screw. Hex Hd, 5/16-18 x-7/8 In. ~21 120383 | *tockwasher, Spiit, 7/16-1n.
7 . 1498 Locknut, 5/16-18 Thd. 22 271501 Nut, Hex 7/16-14 Thd.
8 6654 | Deftector, Exhaust 23 1 127948 Screw, Hex Hd, 3/8-16 x.3:3/4 In.
9 124180 Screw, Hex Hd, 1/2-20 x 2-1/2 In. 24 300820 Pulley. : '
10 122181 |*Screw, Héx Hd, 3/8-16 x 2 In. 25 40304 Belt Retainer
11 322211 | Tube, Lift 26 301006 Spacer
12 120371 |*Nut, Hex 1/2-20-Thd. 27 324167 | Instruction Manual {Not Illusxrated)
13 7058 Jam Nut, 172-20 Thd. )
14 {301001-853] Hanger, Front L.H. i
151 122283 Screw, Hex Hd, 7/16-14.x 1 In.
16 |301002-853 Hanger Front L.H,

* )Standard Hardware ltems May be Purshased Locauy




v OUTDOOR 1D:9014268578

_ 42"'SNOW THROWER ATTACHMENT MODEL 5705-0600

NOTEv: ALWAYS USE ORIGINAL EQUIPMENT PARTS. Use of
" servicelreplacement parts other than original equipment
b parts may void your warranty.

ALL UNNUMBERED |TEMS ARE
INTERCHANGEABLE WITH
OPPOSITE SIDE - ..




REPAIR PARTS

Key ' : Key
No. Patt No. Desctiption No. Part No. Dascription
1 301288 | V-Belt, 50 In. (5" Engine Pulley 26 46476. | * Pulley, ldler
1 50931 | V-Belt. 52 3/8 in. (6" Engine Pulley) 27 1499 | Locknut, 3/8-16 Thd. ‘
3 57800 V-Belt, 51 In. {5-1/2 In, Engine Pulley) 28 120918 | *Screw, Hex Hd, 3/8-16 x 1-1/2 In. .
2 50634 | Screw, Hex Wa Hd, Tap 5/16-18 29 50822 | Brake Pad
X 7/8 In. 30 73702 Rivet, 11/84 x 3/8 In.
3 424451 Nut, Jam 5/8-18 Thd. 31 42694 Spring, 3 In.
4 3021 Key, Woodruff No. 606 32 43484 | Spring, 3-3/4 In.
5 50762 Pulley, Upper Quilt 33 8240 |- Grip, Hand
6 122007 | *Screw, Hex Head, 5/16-18 x 3/4 In, 34 |53808-853 | - Handle, Lower Lift
7 120393 Flatwasher 35 68570 Daecal, Lift Handle .
8 | 50002 Belt Guide 36 121920 Screw, Hex Hd, 1/4-20 x 1-3/8 In.
9 50831 | Quill Tray & Slide Frame Assembly 37 1502 | " Locknut,1/4-20 Thd.
10 1498 Locknut, 5/16-18 Thd. . 38 50785 Lift Handle Assembly
il 49320 Support, Cluich Cable 39 7058 Nut, Jam 1/2-20-Thd.
12 49332 |- Pin, 3/8 x.1.In. 40 120371 *Nut, Hex, 1/2-20 Thd.
13 48308 Pulley, Clutch Cable 43 50751 | * Lift Link -
14 121222 | *Cotter Pin, 3/32 x 3/4 In. 42 120235 | “Screw, Hex Hd, 1/2-20 x 1-3/4 In.
16 271190 Nut, Keps 3/8-16 Thd. 43 51867. | Hairpin Cotter,.3/32 x 1-6/8 In.
16 50840 | -Quili Assembly 44 642 | Washer, 3/4 In.1.D.
17 308701 V-Balt, 80 Inches 45 8260 1 Hairpin Cotter, 3/32 x 1-5/8 in,
18 50745 Cable, Clutch 46 131016 | *Washer, 21/32 in. 1.D.
19 431942 :{  Screw, Hex Hd, No. 10:32 x 1/2 In, 47 150783-853 -j - Clutch Pedal
20 50907 Strap, Cable 48 68569 | Decal, Clutch Pedal-
21 27521 |" Clip 49 2540 Grip, Ciutch.Pedal
22 §97319° | Locknut, No. 10-32 Thd. 50 | 50875 | Clutch Lever Assembly
23 122168 |- *Screw, Hex Hd. 3/8-16 x 1-3/4 In. 51 421950" | Spiral Pin, 1/4 x 11n.
24 274517} *Washer, 3/8 In. LD. 52 120854 | "Screw, Hex Hd, 1/4-20 x 5/8 In,
25 941 | Clutch & Brake Arm Assembly

. (Includes tems 29 & 30)




42" SNOW THROWER ATTACHMENT MODEL 5705-0600

y.3

ALLUNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

13

" NOTE: ALWAYS USE CRIGINAL EQUIP-
MENT PARTS. Use of service/repiacement
parts other than original equipment pars
may void your warranty, :




~, 42" SNOW THROWER ATTACHMENT MODEL 5705-0600

e

Key ) Key ] )
No.| ParlNo. Description No. | Part No. Dascription
i , 48384 Chute Assembly, Upper 5% 120229 | “*Screw, Hex Hd. 5/16-18x 7/8 In.
2 | ey Decal, Warning 52 120638 | *Washer, Split, 5/15 In, LD
G 998010 | "Carriage Bolt, 5/16-18 x 3/4 i 53 49368 Pulley
4 33120 Wing Nut ) 54 323850 | Rear Hoad Assembly
5 313892 Decal, Danger Chute 55 51335 Lackrut, Wide Fiange, 1/4-20 Thd
5 1488 | "Locknut, 5/18-18 Tha, 56 70143 Decal, Danger, Auger
7 180073 | “Screw, Hex Hd, 5/16-18 % 34 In. 57 88568 Decai, Caution
B 47260 Chute Assembly, Lower 58 36602 Carriage Bolt, 1/4-20 x 5/8 In:
) 180016 Screw, Mex Hd. 1/4-20 x 1/2.in. 59 318280 Auger Housing End, R.H,
10 47240 Clip, Chute 60 | 50830-860 Auger.Cover & Scraper Assembly
11 1502 Locknut, 1/4-2G Thd. 81 318291 Auger Housing End, L.H
12 48441 Grip, Chute Contro1 Rod 62 54424 Bearing
13, 50847 Chute Crank Assembiy, Upper 63 44108 Locknut, Wide Flange, 5/16-18 Thd.
14 67194 Decal, Chute Crank 84 180077 Serew, Hax Hd, 5116-18 x 3/4 In.
15 23940 U-Bolt 65 51681 Irnpelier Shatt Assembly
18 180022 Screw, Hex Hd, 1/4-20x 1 In. 86 310239 impeller Assembly
17 | 47328 Pivot Block &7 454585 Spring Pin, 1/4 x 1-1/4 In.
18 53222 Support, Chute Crank, Upper 88 151654-853 Auger Assembly, R.H.
19 23939 Spring 69 - 50679 Shear Boit
20 1561 | * Washer, 13/64 In. 70 {51655-853 Auger Assembdy, L H.
21 957319 Locknut, No. 10-32 Thd. 1 21970 Flatwasher, 1 In. LD
22 50083 |~ Scraw, Hex Hd, 5/16-18 % 3-1/2 In 72 50824 Gear Case Assembly
23 120376 | *Nut, Hex, 5/16-18 Thd. 73 50747 Shaft, Gear Box, Long
24 50848 Chute. Crank Assembly 74 24274 Qil Seal
25 50285 Bracket, Chiute Cortrol Rod. Lower 75. 48274 Bearing, input, Rear
26 455481 Roll Pin, 3/18x 1 In. 76 48275 Washer, Thiust
Sprocket, 9 Tootit 77 32397 Bearing, Needie
* Locknut, 3/8-16 Thd. 78 47787 Worm Gear
Bearing, Impeller 79 21682 Spring Washer
*Carriage Bolt, 6/16-18 x 1-1/2 . 80 21681 Ring, Retaining
Skid 81 48273 Bearing, Input, Front
Washer, 3:8'in,1.D. 82 21922 Qil Seal
Keps Nut, 5/16-18 Thd. 83 48269 | Bearing
*Screw, Hex Hd, 5/16-18 x 1-174 In. 84 56249 Gaar Case Assembly, L.H.
Decal, Lift Handle . (Inciuges ltems 82 & 83)
Seff-Screw, Al Hd, 1/420 x 3/8 In. 85 23700 Pipe Plug
Ear & Hub Assembly 88 21684 Key, Hi-Pro
Bushing, Pad 87 48271 Washer, Thrust
Washer 88 47801 Gear, Bronze
Pad, Coupler 89 48270 Gasket, Gear Case
41 431787 Key, Woodruff, No 606 20 50748 Shaft, Gear Box, Shont
42 120233 | "Screw, Hex Hd, 3/8-18 x 1 In. 91 56250 Goar Case Assambly, R.H.
43 Gearbox Peeriess Mode) 2690-P81 g : (Includes Hems 82 & 83
44 121887 | *Screw, Hex Hd, 1/4-20 x 3/4 In. 92 35498 | - Screw, Taptitre, 5/16-18 x 3/4 In.
45 43484 | Spring, 3-3/4 In. . 93 53222 | Support, Chute %rank. Upper
46 120385 ~|.*Washer, 1/4 In. L.D. ’ (large bend)
47 122182 Screw, Hex Hd, 3/8-16 % 1-5/8 in. 94 3943 Spacer
48 |50841-880 | IdlerArm Assembly 95 53222 Spacer
49 46476 Puliey, tdler
50 - 47816 Shoulder Belt

4 (‘)b Standard. Hardware ltems - May be Purchased Locally.




